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This formulary does not contain the information necessary for prescribing or dispensing. It is
supplemented as necessary from specialist publications and manufacturers’ Summaries of Product
Characteristics (SPC), local guidelines and national guidelines. It is intended for use by prescribers
who have the necessary training and experience to interpret the information it provides.

South East London Red Amber Green Grey (RAGG) List for Adults

Introduction

The purpose of the RAGG list is to promote safe, effective prescribing within the most appropriate
setting by the most appropriate person. It is recognised that there will be individual exceptional
situations that warrant a deviation from these recommendations upon the agreement of all parties.
However the list raises the awareness that the drug requires additional knowledge, experience,
monitoring or review in order that the individual management plan is explicit enough to ensure
each party knows what their role is in the management of the patient. A drug may have different

recommendations according to the indication, e.g. off-label indications or rare conditions.
GPs should never be forced to agree to shared care or to continue prescribing a specialist

recommended drug if they feel an area is not within their competence. Support regarding
individual situations can facilitate a compromise, however in accordance with the SEL interface
prescribing policy, the specialist must retain prescribing responsibilities, should the GP not be
willing to. Where discrepancies arise, it is recommended that the specialist and GP discuss these
issues directly, however where this is not possible, medicines management teams should be
contacted to liaise with providers. Refusal of a GP to take on shared care should not prevent a
South East London Red, Amber, Green, Grey Link -
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-
committee/Documents/SEL%20APC%20RED,%20AMBER,%20GREY%20(RAG)%20List/SEL%20APC%20Adult%
20RAG%20list%20July%202018.pdf

Definitions of RAGG

RED

¢ A consultant or suitably trained specialist (e.g. a specialist non-medical prescribing nurse) within
the secondary, tertiary, or primary care clinic should initiate, continue to prescribe and monitor red
listed drugs.

¢ RED list drugs are NOT recommended for GPs to prescribe and responsibility for prescribing,
monitoring, dose adjustment and review should remain with the specialist. In very exceptional
circumstances a specialist may discuss individual patient need for a RED drug to be prescribed by a
GP and the GP should consider informing the Medicines Management team before a decision is
made to prescribe for individual patients.

¢ Supply of these medicines should be organised through the hospital pharmacy or where
appropriate a home care company. If it is necessary to supply on a FP10HNC (previously FP10HP),
liaison with a nominated community pharmacy is recommended.

¢ Medicines for specified indications included in the red list should only be prescribed subject to
inclusion in the SEL Joint Medicines Formulary and funding being arranged at the individual acute
Trust. Drugs that are not on the SEL joint formulary may be included on the red list to inform GPs
where a request to prescribe has originated from a provider outside of SEL.

Criteria for Inclusion on the RED List

¢ Patient receives the majority of ongoing care, including monitoring, by the specialist.
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e It is in the interest of the patient’s safety to receive the drug treatment through the specialist.
* The drug is only available through the hospital.

The drug is unlicensed or being used for an unlicensed indication where there is a lack evidence or
widespread medical acceptance by recognised reputed body e.g. not in BNF; NICE guidance or
British Association of Dermatology special product list.

e The drug is newly licensed or has a new indication, requiring specialist initiation and place in
therapy or risks are uncertain.

e SEL APC’s view that the drug is unsuitable for general prescribing.

¢ Hospital recommends restricting prescribing to hospital only for clinical reasons.

* Designated as hospital or specialist only in its licence or by DoH/MHRA/NICE.

¢ Drugs subject to High-tech Hospital at Home guidance, EL(95)5.

AMBER

¢ Initiated by or at the recommendation of a specialist which includes consultant, suitably trained
specialist non-medical prescriber or GP with specialist interest within a secondary, tertiary, or
primary care clinic.

¢ Where a patient remains under the care of a specialist, on-going communication is imperative.

e Off-label use must be noted but is not an exclusion criteria where a body of evidence supports its
use e.g. NICE.

¢ Contact for specialist support must be explicit and easily accessible.

e Timely re-referral routes are essential.

Categories of Amber

1. Recommendation by a specialist, but is considered non urgent and therefore could be started in
primary care at the discretion of the GP after the GP’s consideration.

2. Initiation by a specialist, stabilisation for a specified time, then continuation in primary care
under an individual management plan.

3. As above, requiring shared/transfer of care document

Ireatment Can be Initiated In primary care atrter a recommendation from an appropriate

cnacialict

Specialist initiation followed by maintenance prescribing in primary care

Specialist initiation with ongoing monitoring required. After dose stabilisation GPs can be
requested to take over prescribing responsibilities using the approved APC shared care

GREEN
¢ Drugs in routine use for licensed indications.
¢ Off label prescribing should be in accordance with individual clinical judgment.

GREY

* Medicines not normally recommended for routine prescribing.

* Weak evidence of cost effectiveness, benefit and/or safety.

® Drugs which the SEL APC consider do not represent good value to the NHS

¢ Drugs where the formulary application is not presented to the NDP within the SEL APC specified
timeframes.
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-
committee/Pages/default.aspx
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Disclaimer

Every attempt has been made to ensure that the information in this formulary is correct at the time
of publication, but errors may have occurred. Where there is doubt, information should be verified
against relevant specialist publications

Internet-Based Medicines Resources

The following are examples of reliable sources of information on medicines that can be freely
accessed via the internet.

e British National Formulary (BNF) and BNF for Children can now be accessed online - Basic
information on medicines (indications, dosing, interactions)

e Electronic Medicines Compendium -

http://emc.medicines.org.uk/

- Summaries of Product Characteristics (SPCs) and Product Information Leaflets (PILs)for UK
licensed products South East London Area Prescribing Committee (APC)

e Information about the South East London APC and new medicine recommendations can be found at -
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/southeast-london-area-prescribing-
committee/Pages/default.aspx

NHS Information portals

* NICE Evidence Services - http://www.evidence.nhs.uk/

NICE Evidence Services (previously NHS Evidence), was launched in April 2009, and is a web-based
portal designed to provide NHS healthcare professionals with comprehensive access to a wide
range of information in health and social care. A wide range of information types are covered (e.g.
primary research, guidelines, policy documents), and logging in with an Athens password allows the
user to search healthcare databases (e.g. EMBASE, MEDLINE). Various publications from the BNF,
Medicines and Prescribing Centre (MPC) and Clinical Knowledge Summaries (CKS) can be accessed,
as can the Cochrane Library and other evidence-based medicine resources.

Guidelines

* National Institute for Health and Clinical Excellence (NICE) Medicines safety http://www.nice.org.uk/

e Medicines and Healthcare products Regulatory Agency (MHRA) - www.mhra.gov.uk

Monthly ‘Drug Safety Update’ bulletins featured on this site contain information and advice relating
to the safety of medicines from the MHRA and CHM.

BNF 1 - Gastro-Intestinal System

Antacids and alginates- Alginate containing products have low acid suppressant activity and should
be reserved for patients with reflux symptoms - Mucogel® (low sodium)

£ | NICE CG184: Gastro-oesophageal reflux disease and dyspepsia in adults: investigation and management

£ NICE NG83: Oesophago-gastric cancer: assessment and management in adults

Proton pump inhibitors — Use in accordance with NICE guidance for gastroesophageal reflux
disease in adults: investigation and management (NICE clinical guideline 184 ) PPl is indicated the
LOWEST EFFECTIVE DOSE should be prescribed. Currently it is estimated that 25-50% of all PPI
prescriptions are inappropriate

Omeprazole capsules - ORAL PPl OF CHOICE — Not to be prescribed for patients on clopidogrel
Omeprazole dispersible tablets (MUPS®) - for tube fed patients

Lanzoprazole capsules — First line PPl for patients on clopidogrel

Prostaglandin analogues
Misoprostol tabs (Gl indications) - Formulary For prophylaxis and treatment of NSAID induced
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Chronic bowel disorders

|i‘| SE London APC Irritable Bowel Syndrome Pathway

E‘l SE London APC Primary & Secondary Care Inflammatory Bowel Disease Pathway
[} SE London APC Irritable Bowel Syndrome Pathway

BNF 2 — Cardiovascular system

NICE NG106: Chronic heart failure in adults: diagnosis and management
[} SE London APC guidance: optimising therapy in chronic stable angina

[} SE London APC Guidance: Pharmacological management of Heart Failure
NICE CG127: Hypertension in adults: diagnosis and management

Spironolactone tabs - Treatment of hypertension as per NICE CG127

Eplerenone tabs - Reserved for patients unable to tolerate spironolactone when used for the
management of chronic heart failure with left ventricular dysfunction (NYHA class Il).

Doxazosin (standard preparations) — Not to be used 1st or 2nd line for hypertension. Modified
Release tablets are non-formulary.

Digoxin tablets, elixir 50 micrograms/mL - 50 micrograms of elixir is equivalent to 62.5 micrograms
of tablets

Angiotensin Il receptor antagonists (ARB) —

Losartan 1° line choice for hypertension or diabetic nephropathy due to cost differential. Also in
older patients due to lower incidence of postural drop

Candesartan ARB of choice in heart failure. Titrate to 32 mg or max tolerated dose. Valsartan
licensed for LV dysfunction post.

Myocardial Infarction Note : neither Candesartan nor Valsartan are licensed to treat diabetic
neuropathy

ARBs have poorer outcome evidence than ACEIl and should be reserved only for those patients who
suffer from unacceptable side effects using ACEIl. ARBs are not recommended if patients have
suffered angio-odema on an ACEI.

Use in accordance with South London Cardiac and Stroke Network guidance for heart failure due to
left ventricular systolic dysfunction.

Careful monitoring for hyperkalaemia and hypovolaemia is required especially for people taking
other diuretics and/or ACE inhibitors.
[} NICE CG126: Stable angina: management
2} NICE CG127: Hypertension in adults: diagnosis and management
[} SE London APC Guidance: Managing uncomplicated hypertension
[} SE London APC Traffic light Guide to BP Measurement

Anti-platelet drugs
Aspirin - Use post Ml or post stroke if clopidogrel is not tolerated. Use of enteric coated
preparations are not recommended
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https://www.nice.org.uk/guidance/cg126?UNLID=9526002532019111125158
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http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Cardiovascular Disease Guidelines/HYPERTENSION -  Hypertension guidance Oct 2014.pdf?UNLID=9526002532019111125158
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Cardiovascular Disease Guidelines/HYPERTENSION - Traffic Light Guide to BP Measurment Oct 2014.pdf?UNLID=9526002532019111125158

Clopidogrel - For prevention of all other occlusive vascular events (with aspirin for 12 months post
ACS), in multivascular disease or post Ml if aspirin is not tolerated. Use as per NICE CG94: ACS and
NSTEMI (see link below at end of section) Use as per NICE TA210: Prevention of occlusive vascular
events (see link below at end of section)

If PPI cover is needed for patients on clopidogrel, lansoprazole is preferred. Other gastrointestinal
therapy such as H2 blockers (except cimetidine) or antacids may be suitable in some patients

Calcium channel blockers - For the use of calcium-channel blockers in the management of stable
angina, please refer to

NICE clinical guideline 126.

Calcium channel blockers and beta-blockers should be considered as first line treatment options for
stable angina.

Oral anticoagulants — REFER TO SOUTH EAST LONDON AREA PRESCRIBING COMMITTEE GUIDELINES
FOR THE USE OF ORAL ANTICOAGULANTS

"} Direct Oral Anticoagulants (DOACs) for VTE: Notification of initiation to GP

Direct Oral Anticoagulants (DOACs) for VTE: Transfer of care to GP form

Direct Oral Anticoagulants (DOACs) in AF: Notification of initiation to GP

Direct Oral Anticoagulants (DOACs) in AF: Transfer of Care to GP

SE London APC - Calculating creatinine clearance for DOACs

[ 02 G2 2

Warfarin - Formulary

Dabigatran, Apixaban - or treatment and secondary prevention of DVT and PE, and
thromboprophylaxis in AF,

- Use in accordance with NICE guidance for the prevention of venous thromboembolism after hip or
knee replacement surgery (NICE technology appraisal 157) and the treatment and secondary
prevention of deep vein thrombosis and/or pulmonary embolism (NICE technology appraisal 327)
and the prevention of stroke and systemic embolism in atrial fibrillation (NICE technology appraisal

Edoxaban — W eatment and prevention of secondary VTE and thromboprophylaxis in AF

are for seco vcare initiation onlv.
[} SE London APC prescribing guidance: Edoxaban for AF

[2} SE London APC prescribing guidance: Edoxaban for VTE

| NICE TA354: Edoxaban for treating and for preventing DVT and/or PE

2| NICE TA355: Edoxaban for thromboprohylaxis in non-valvular AF

Rivaroxaban — or treatment and secondary prevention of DVT and PE,
thromboprophylaxis in AF, and preventing adverse outcomes after acute management of ACS.

@ Rivaroxaban for ACS: Notification of initiation to GP
@ Rivaroxaban in ACS: Transfer of care to GP
[} SE London prescribing guidance: Rivaroxaban for ACS

a.

[Z} SE London prescribing guidance: Rivaroxaban for AF

[2} SE London prescribing guidance: Rivaroxaban for VTE

| NICE TA256: Rivaroxaban for thromboprophylaxis in AF

2| NICE TA261: Rivaroxaban for the treatment of DVT and prevention of recurrent DVT and/or PE
| NICE TA287: Rivaroxaban for treating PE and preventing recurrent VTE
a2

NICE TA335: Rivaroxaban for preventing adverse outcomes after acute management of ACS
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http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Cardiovascular Disease Guidelines/Creatinine clearance guidance July 2017.pdf?UNLID=9526002532019111125158
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Cardiovascular Disease Guidelines/ATRIAL FIBRILLATION Edoxaban guidelines June 2016.pdf?UNLID=9526002532019111125158
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Cardiovascular Disease Guidelines/VTE DOACS Edoxaban prescribing guidance June 2016.pdf?UNLID=9526002532019111125158
https://www.nice.org.uk/guidance/ta354?UNLID=9526002532019111125158
https://www.nice.org.uk/guidance/ta355?UNLID=9526002532019111125158
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Cardiovascular Disease Guidelines/ACUTE CORONARY SYNDROME Rivaroxaban Notification of Initiation June 2016.docx?UNLID=9526002532019111125158
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Cardiovascular Disease Guidelines/ACUTE CORONARY SYNDROME Rivaroxaban Transfer of care June 2016.docx?UNLID=9526002532019111125158
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Cardiovascular Disease Guidelines/ACUTE CORONARY SYNDROME Rivaroaxban prescribing guidance June 2016.pdf?UNLID=9526002532019111125158
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Cardiovascular Disease Guidelines/ATRIAL FIBRILLATION Rivaroxaban guidance June 2016.pdf?UNLID=9526002532019111125158
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Cardiovascular Disease Guidelines/VTE DOACS Rivaroxaban prescribing guidance June 2016.pdf?UNLID=9526002532019111125158
https://www.nice.org.uk/guidance/ta256?UNLID=9526002532019111125158
https://www.nice.org.uk/guidance/ta261?UNLID=9526002532019111125158
https://www.nice.org.uk/guidance/ta287?UNLID=9526002532019111125158
https://www.nice.org.uk/guidance/ta335?UNLID=9526002532019111125158

Lipid lowering drugs

} MHRA Advice: Fibrates

NICE CG181: Cardiovascular disease: risk assessment and reduction, including lipid modification

NICE CG71: Familial hypercholesterolaemia: identification and management

SE London APC guidance on prescribing statins

SE London APC guidance: Lipid managment for primary and secondary prevention of CVD in adults

SE London APC guidance: Management of hypertriglyceridaemia

SE London APC: Information Summary: Specialist prescribing of PCSK9 inhibitors for the management of

FEEEEEE

primary hypercholesterolemia

Statins

Atorvastatin — First choice

Rosuvastatin - Restricted Drug Restricted Initiation on the recommendation of a Consultant in the
Lipid Clinic, Diabetes Unit, HIV Unit or Cardiology only Restricted to use for: eFamilial
hyperlipidaemia (FH), where other statins have failed to achieve a >50% fall in LDL cholesterol.
These patients should be under the care of a lipid clinic

eSecond line for patients requiring ‘high intensity statin’ post ACS, with contraindications or drug
interactions that prevent the use of high doses of atorvastatin

*Third line for patients with CVD or diabetes requiring substantial falls in cholesterol to achieve the
minimum QoF audit standard (total cholesterol <5mmol/L and LDL <3mmol/L) with previous failure
to tolerate up titrated doses of / or max doses of atorvatatin, and where pravastatin is unlikely to
deliver the lipid lowering potency required to reach these target levels.

BNF 3 - Respiratory system

NICE NG115: Chronic obstructive pulmonary disease in over 16s: diagnosis and management
NICE NG80: Asthma: diagnosis, monitoring and chronic asthma management

[Z} SE London integrated guideline for adult asthma

[Z} SE London integrated guideline for COPD

Spiriva Respimat@ aerosol inhaler

For use as addtional add-on therapy in adult asthma
Refer to- SE London integrated guideline for adult asthma
MHRA Feb 2015: Tiotropium Respimat and Handihaler

E‘l SE London APC recommendation: Tiotropium Respimat for adult asthma

Formulary  [EEREEIN

Spiriva Respimat@ aerosol inhaler

For use as a maintenance bronchodilator treatment to relieve symptoms in patients with COPD
SEL APC recommendation: Tiotropium Respimat® (Spiriva® Respimat®) 2.5 micrograms inhalation

solution for the treatment of chronic obstructive pulmonary disease (COPD) in adults

Corticosteroids

Flutiform® aerosol inhaler (fluticasone propionate and formoterol)- Restricted Drug

Restricted to use in asthma where high strength inhaled corticosteroids are required

Triple combination therapy inhalers (ICS + LABA + LAMA) for adults with COPD
Trelegy® Ellipta® inhaler device (fluticasone furoate and vilanterol umeclidinium bromide)
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https://www.gov.uk/drug-safety-update/fibrates-first-line-treatment-not-recommended?UNLID=9526002532019111125158
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http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Cardiovascular Disease Guidelines/LIPIDS Management for Prevention of CVD in Adults.pdf?UNLID=9526002532019111125158
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Cardiovascular Disease Guidelines/LIPIDS Guidance for the Management of Hypertriglyceridaemia July 2018.pdf?UNLID=9526002532019111125158
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Cardiovascular Disease Guidelines/PCSK9 Inhibitors in hypercholesterolaemia March 2017.pdf?UNLID=9526002532019111125158
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Cardiovascular Disease Guidelines/PCSK9 Inhibitors in hypercholesterolaemia March 2017.pdf?UNLID=9526002532019111125158
https://www.nice.org.uk/guidance/ng115?UID=92531971201911116521
https://www.nice.org.uk/guidance/ng80?UID=92531971201911116521
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Clinical guidelines and pathways/South East London Management of adult asthma June 2016.pdf?UID=92531971201911116521
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Clinical guidelines and pathways/South East London Management of COPD June 2016.pdf?UID=92531971201911116521
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Clinical guidelines and pathways/South East London Management of adult asthma June 2016.pdf
https://www.gov.uk/drug-safety-update/tiotropium-delivered-via-respimat-compared-with-handihaler-no-significant-difference-in-mortality-in-tiospir-trial?UNLID=92531971201911116848
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/New Medicine Recommendations/Recommendation 048 Tiotropium Respimat in Asthma (AMBER) March 2016.pdf?UNLID=92531971201911116848
http://www.selondonjointmedicinesformulary.nhs.uk/chaptersSubDetails.asp?FormularySectionID=3&SubSectionRef=03.01&SubSectionID=A100

For the treatment of adults with moderate to severe COPD in line with the following SEL
formulary recommendation. Can be initiated in primary care on the recommendation of a
r‘espiratory specialist
[23} SEL APC recommendation: Triple combination therapy inhalers for adults with chronic obstructive
Trimbow® inhaler device (beclometasone dipropionate and formoterol fumarate dihydrate and
glycopyrronium)

‘or the treatment of adults with moderate to severe COPD in line with the following SEL
formulary recommendation. Can be initiated in primary care on the recommendation of a
respiratory specialist.

[2} Triple combination therapy inhalers for adults with chronic obstructive pulmonary disease (COPD):
Trimbow®

BNF 4 - Central Nervous System
In this section "SPECIALISTS" refer to medical prescribers specialising in Mental Health unless
otherwise stated.

Hypnotics
Melatonin m/r tabs (sleep disorders in children - off-label)- Restricted Drug
SPECIALIST INITIATION ONLY
[} SE London APC Shared Care Guidancance for Melatonin for the treatment of Sleep disorders in Children
and Adolescents (age 1 - 17 years)
Melatonin m/r tabs, liquid (adult sleep clinic use - off-label)

Approved off-label indications:

* REM sleep behaviour disorder (usual dose 0.5 mg to 16 mg nocte)
* Non-REM parasomnia (usual dose 0.5 mg to 6 mg nocte)

¢ Delayed sleep phase disorder (usual dose 0.5 mg nocte)

* Non-24 hours sleep-wake disorder (free running disorder) (usual dose 0.5 mg nocte)

Sleep centre initiation only

Refer to APC guidance and pathways (links below) for further information

The liquid (unlicensed preparation) is restricted to use in swallowing difficulties, or in patients on a specific
dose that is not practical to be given from the 2mag m/r tabs

[Z} SE London APC recommendation: Specific agents for REM behaviour disorder in adults

NICE TA77: Insomnia - newer hypnotic drugs
[} SE London APC Pathway for the Pharmacological Management of Non-REM Parasomnia

Anxiolytics

[2} NICE CG113: Generalised anxiety disorder and panic disorder in adults: management

Buspirone Hydrochloride tabs -Restricted Drug

Valproic acid —

Valproate must no longer be used in any girls or women able to have children unless she agrees to
comply with a pregnancy prevention programme.

All women and girls who are prescribed valproate should contact their GP and arrange to have their
treatment reviewed.

Communication materials have been provided by the manufacturers to discuss the risk of abnormal
pregnancy outcomes with women and girls of childbearing potential. See links below.

| Valproate risk acknowledgement form

2| Valproate- Patient Card-Contraception and Pregnancy Prevention

E Valproate- Healthcare professionals (HCPs) Educational material Pregnancy prevention programme
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http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/New Medicine Recommendations/Recommendation 084 Trelegy and Trimbow COPD AMB 1 June 2018.pdf?UNLID=722849632019124133818
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/New Medicine Recommendations/Recommendation 084 Trelegy and Trimbow COPD AMB 1 June 2018.pdf?UNLID=722849632019124133818
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/New Medicine Recommendations/Recommendation 084 Trelegy and Trimbow COPD AMB 1 June 2018.pdf?UNLID=722849632019124133818
https://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Shared Care Protocols/Melatonin in Sleep Disorder (Paeds) Dec 2018.pdf?UNLID=722883342019124141024
https://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Shared Care Protocols/Melatonin in Sleep Disorder (Paeds) Dec 2018.pdf?UNLID=722883342019124141024
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/New Medicine Recommendations/Recommendation 090 REM Behaviour Disorder (AMBER) Aug 18.pdf?UNLID=722883342019124141024
http://www.nice.org.uk/guidance/TA77?UNLID=722883342019124141024
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Clinical guidelines and pathways/SLEEP Non-REM parasomnia pathway Aug 2018.pdf?UNLID=722883342019124141024
https://www.nice.org.uk/guidance/cg113?UNLID=722883342019124141024
https://www.medicines.org.uk/emc/rmm/1207/Document?UNLID=722883342019124141024
https://www.medicines.org.uk/emc/rmm/1204/Document?UNLID=722883342019124141024
https://www.medicines.org.uk/emc/rmm/1203/Document?UNLID=722883342019124141024
http://www.selondonjointmedicinesformulary.nhs.uk/chaptersSubDetails.asp?FormularySectionID=3&SubSectionRef=03.01&SubSectionID=A100
http://www.selondonjointmedicinesformulary.nhs.uk/chaptersSubDetails.asp?FormularySectionID=3&SubSectionRef=03.01&SubSectionID=A100
http://www.selondonjointmedicinesformulary.nhs.uk/chaptersSubDetails.asp?FormularySectionID=4&SubSectionRef=04&SubSectionID=A100
http://www.selondonjointmedicinesformulary.nhs.uk/chaptersSubDetails.asp?FormularySectionID=4&SubSectionRef=04&SubSectionID=A100

| MHRA Guidance Mar 2018: Valproate use by women and girls

| MHRA Apr 2017: Valproate and developmental disorders: new alert asking for patient review and further
consideration of risk minimisation measures

MHRA Feb 2016: Valproate and risk of abnormal pregnancy outcomes: new communication materials

Antidepressants

E‘l NICE CG28: Depression in children and young people: identification and management

2} NICE CG90: Depression in adults: recognition and management

£} NICE CG91: Depression in adults with a chronic physical health problem: recognition and management

Clomipramine caps (Use in mental health) -
Restricted - INITIATION BY SPECIALIST ONLY
Imipramine tabs (Mental health use) - INITIATION BY SPECIALIST ONLY
NICE CG113: Generalised anxiety disorder and panic disorder in adults: management
CNS stimulants and other drugs used for attention deficit hyperactivity disorder or sleep
Atomoxetine caps, oral solution -
Restricted - INITIATION BY SPECIALIST ONLY
Treatment of ADHD in children and adults
/5, Dexamfetamine tabs (ADHD) -
Restricted - INITIATION BY SPECIALIST ONLY
Treatment of ADHD in children

Guanfacine m/r tabs -
stricted - INITIATION BY SPECIALIST ONLY
Restricted to use in ADHD in children where methyphenidate and atomoxetine are not
suitable, not tolerated or have been ineffective.
4 Lisdexamfetamine caps -
Restricted - INITIATION BY SPECIALIST ONLY
Treatment of ADHD in children and adults
[Z} SEL APC Recommendation - Lisdexamfetamine for the treatment of ADHD in adults

a.

[} SEL APC Recommendation - Lisdexamfetamine for the treatment of ADHD in children aged 6 years and

4 Methylphenidate tabs, m/r tabs, m/r caps (ADHD)
Treatment of ADHD in children

Analgesics

E‘l NICE NG59: Low back pain and sciatica in over 16s: assessment and management
Diclofenac sodium tabs, m/r tabs, dispersible tabs, suppositories

MHRA Jun 2013: Diclofenac: new contraindications and warnings

A Buprenorphine patch (weekly preparation) - tricted - INITIATION BY SPECIALIST ONLY
Second line option for patients with chronic severe pain who:
Cannot tolerate large, oral, regular doses of weak opioids or non-opioid + weak opioid combination

analgesics
Have conditions where use of anti-inflammatory drugs is not recommended or who have not

tolerated such drugs
&, Diamorphine injection (palliative care) ; may be asked to prescribe diamorphine
injections as part of palliative care in the community setting - Palliative care recommendation only
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https://www.gov.uk/guidance/valproate-use-by-women-and-girls?UNLID=722883342019124141024
https://www.gov.uk/drug-safety-update/valproate-and-developmental-disorders-new-alert-asking-for-patient-review-and-further-consideration-of-risk-minimisation-measures?UNLID=722883342019124141024
https://www.gov.uk/drug-safety-update/valproate-and-developmental-disorders-new-alert-asking-for-patient-review-and-further-consideration-of-risk-minimisation-measures?UNLID=722883342019124141024
https://www.gov.uk/drug-safety-update/valproate-and-of-risk-of-abnormal-pregnancy-outcomes-new-communication-materials?UNLID=722883342019124141024
http://www.nice.org.uk/guidance/CG28?UNLID=722883342019124141024
http://www.nice.org.uk/guidance/CG90?UNLID=722883342019124141024
http://www.nice.org.uk/guidance/CG91?UNLID=722883342019124141024
https://www.nice.org.uk/guidance/cg113?UNLID=722883342019124141024
http://www.selondonjointmedicinesformulary.nhs.uk/chaptersSubDetails.asp?FormularySectionID=4&SubSectionRef=04&SubSectionID=A100
http://www.selondonjointmedicinesformulary.nhs.uk/chaptersSubDetails.asp?FormularySectionID=4&SubSectionRef=04&SubSectionID=A100
http://www.selondonjointmedicinesformulary.nhs.uk/chaptersSubDetails.asp?FormularySectionID=4&SubSectionRef=04&SubSectionID=A100
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/New Medicine Recommendations/Recommendation 041 Lisdexamfetamine Adult ADHD (AMBER) Dec 2015.pdf?UNLID=722883342019124141024
https://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/New Medicine Recommendations/Recommendation 005 Lisdexamfetamine ADHD children Sep 18.pdf?UNLID=722883342019124141024
https://www.nice.org.uk/guidance/NG59?UNLID=722883342019124141024
https://www.gov.uk/drug-safety-update/diclofenac-new-contraindications-and-warnings?UNLID=722883342019124141024
http://www.selondonjointmedicinesformulary.nhs.uk/chaptersSubDetails.asp?FormularySectionID=4&SubSectionRef=04&SubSectionID=A100
http://www.selondonjointmedicinesformulary.nhs.uk/chaptersSubDetails.asp?FormularySectionID=4&SubSectionRef=04&SubSectionID=A100
http://www.selondonjointmedicinesformulary.nhs.uk/chaptersSubDetails.asp?FormularySectionID=4&SubSectionRef=04&SubSectionID=A100
http://www.selondonjointmedicinesformulary.nhs.uk/chaptersSubDetails.asp?FormularySectionID=4&SubSectionRef=04&SubSectionID=A100

£b, Fentanyl injection (palliative care) ) ; may be asked to prescribe diamorphine
injections as part of palliative care in the community setting - Palliative care recommendation only

£, Fentanyl patches

MHRA Oct 2018: Transdermal fentanyl patches: life-threatening and fatal opioid toxicity from accidental
exposure, particularly in children

4. Morphine injection (palliative care) . may be asked to prescribe diamorphine
injections as part of palliative care in the community setting - Palliative care recommendation only.

E‘l NICE CG140: Palliative care for adults: strong opioids for pain relief

BNF 5 - Infections

Antibiotics

Some antibiotics are red or amber in certain forms but not in others. Please check the CCG
RAGG list before prescribing anv antimicrobial.

NICE CG54: Urinary tract infection in under 16s: diagnosis and management

NICE NG84: Sore throat (acute): antimicrobial prescribing
NICE NG89: Sinusitis (acute): antimicrobial prescribing
NICE NG91: Otitis media (acute): antimicrobial prescribing
NICE CG97: Lower urinary tract symptoms in Men

Lood e e e e

BNF 6 — Endocrine System

[} SE London APC Blood Glucose Control Management Pathway for Adults with Type 2 Diabetes Mellitus
(T2DM)

2} NICE NG17: Type 1 diabetes in adults: diagnosis and management

[} NICE NG19: Diabetic foot problems: prevention and management

2} NICE NG28: Type 2 diabetes in adults: management

[} NICE NG3: Diabetes in pregnancy: management from preconception to the postnatal period
Insulins

|-’_“| NICE TA151: Insulin pumps

[} SE London APC: Insulin and GLP-1 analogue needles prescribing fact sheet (adults)
[} SE London APC: Standard patient letter for changing insulin/GLP-1 analogue pen needles

Insulin Glargine 100 units/ml (Abasaglar®)
First line insulin glargine 100 unit/mL product when initiating insulin glargine treatment
Insulin glargine 100 units/mL should be prescribed by brand name

Patients whose clinical condition remains stable on Lantus  should continue on their current
Blanket switching of patients between different insulin glargine preparations is not supported.
Refer to the SE London APC biosimilar glargine 100 units/mL position statement
E‘l SE London Area Prescribing Committee biosimilar insulin glargine 100 units/mL position statement
Insulin Glargine 300 units/ml (Toujeo®) -

Restricted to patients already on long acting insulin analogues (e.g. insulin glargine or
detemir) who:
Experience painful injections with high volumes (>60 units in a single injection) of their current 100
units/ml long acting insulin analogue and/or
Suffer from recurrent episodes of nocturnal hypoglycaemia
Not bioequivalent to insulin glargine 100 units/ml dose for dose. Switches to Toujeo® from

other insulins require dose adiustment (see SPC and below for further information)
2} Toujeo: Guide for healthcare professionals

E‘l SE London APC recommendation: Toujeo for type 2 diabetes in adults
®
) -

Insulin Degludec (Tresiba
stricted - INITIATION BY SPECIALIST ONLY
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https://www.gov.uk/drug-safety-update/transdermal-fentanyl-patches-life-threatening-and-fatal-opioid-toxicity-from-accidental-exposure-particularly-in-children?UNLID=722883342019124141024
https://www.gov.uk/drug-safety-update/transdermal-fentanyl-patches-life-threatening-and-fatal-opioid-toxicity-from-accidental-exposure-particularly-in-children?UNLID=722883342019124141024
http://www.nice.org.uk/guidance/CG140?UNLID=722883342019124141024
https://www.nice.org.uk/guidance/cg54?UID=72295265201912415175
https://www.nice.org.uk/guidance/ng84?UID=72295265201912415175
https://www.nice.org.uk/guidance/ng79?UID=72295265201912415175
https://www.nice.org.uk/guidance/ng91?UID=72295265201912415175
https://www.nice.org.uk/guidance/cg97?UNLID=722952652019124151954
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Diabetes Guidance/SEL blood glucose control pathway type 2 April 2018.pdf?UID=722952652019124154022
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Diabetes Guidance/SEL blood glucose control pathway type 2 April 2018.pdf?UID=722952652019124154022
https://www.nice.org.uk/guidance/ng17?UNLID=72295265201912415517
https://www.nice.org.uk/guidance/ng19?UNLID=72295265201912415517
https://www.nice.org.uk/guidance/ng28?UNLID=72295265201912415517
https://www.nice.org.uk/guidance/ng3?UNLID=72295265201912415517
http://www.nice.org.uk/guidance/TA151?UNLID=72295265201912415517
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Diabetes Guidance/Pen needles Fact Sheet Dec 2017.pdf?UNLID=72295265201912415517
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Diabetes Guidance/Pen needles patient letter template June 2017.docx?UNLID=72295265201912415517
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/New Medicine Recommendations/APC Position Statement PS-003 Biosimilar Glargine Position June 2017.pdf?UNLID=72295265201912415517
https://assets.digital.cabinet-office.gov.uk/media/5537acb140f0b61589000031/Toujeo_guidelines_for_healthcare_professionals_2015.pdf?UNLID=72295265201912415517
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/New Medicine Recommendations/Recommendation 058 Insulin glargine  (Toujeo) for Type 2 Diabetes  Dec 16.pdf?UNLID=72295265201912415517
http://www.selondonjointmedicinesformulary.nhs.uk/chaptersSubDetails.asp?FormularySectionID=6&SubSectionRef=06.01&SubSectionID=A100
http://www.selondonjointmedicinesformulary.nhs.uk/chaptersSubDetails.asp?FormularySectionID=4&SubSectionRef=04&SubSectionID=A100

Monitoring and continuation of care remains the responsibility of the Specialist for the
first 3 months, after which care may be transferred to primary care in accordance with the Transfer
of Care document
I@ SE London APC: Insulin Degludec Transfer of Care Document

E‘l SE London APC Recommendation: Insulin Degludec for diabetes

Restricted to use in children >1 year and adults with type 1 diabetes where:
o Both insulin detemir and insulin glargine have been tried and the patient still has poorly controlled
diabetes and

The next step would otherwise be an insulin pump and

Psychosocial or other factors indicate the need for longer duration insulin to facilitate continued treatment
and avoid decompensation due to the mismanagement of insulin and

There have been frequent emergency admissions

Biguanides

Metformin tabs

Approved off-label indications:

1. Gestational diabetes - use in accordance with the NICE guidance on diabetes in pregnancy

2. Polycystic ovary syndrome - Dose = 500 mg twice or three times daily

Metformin tabs, m/r tabs, oral solution -Prescribing of oral solution should be restricted for patients
who are unable to swallow tablets

NICE NG3: Diabetes in pregnancy: management from preconception to the postnatal period

GLP-1 mimetics
Dulaglutide injection, Exenatide prolonged release injection (BydureonVY¥®) , Liraglutide
injection, Lixisenatide injection
Initiation by specialist only.
Follow SE London APC GLP-1 guidance for criteria for use
Ongoing supplies can be requested from primary care after the 3 months review using the transfer of care
document (links below)
[2} SE London APC recommendation: Lixisenatide or exenatide with insulin in type 2 diabetes
"} SE London APC: GLP-1 Pathway for adults with type 2 diabetes mellitus
SE London APC: GLP-1 transfer of care document
SE London APC: Insulin and GLP-1 analogue needles prescribing fact sheet (adults)
SE London APC: Standard patient letter for changing insulin/GLP-1 analogue pen needles

b

EEEER

SGLT2 inhibitors
Canagliflozin, Dapagliflozin and Empagliflozin tabs

MHRA Advice - SGLT2 inhibitors: updated advice on the risk of diabetic ketoacidosis, April 2016

MHRA Mar 2017: SGLT2 inhibitors: updated advice on increased risk of lower-limb amputation

NICE TA315: Canagliflozin in combination therapy for treating type 2 diabetes

NICE TA390: Canagliflozin, dapagliflozin and empagliflozin as monotherapies for treating type 2 diabetes
NICE TA418: Dapagliflozin in triple therapy for treating type 2 diabetes

Lo e e e e

BNF 7 - Obstetrics, Gynaecology, and Urinary-tract disorders

Darifenacin m/r tablets, Duloxetine caps, Fesoterodine m/r tabs, Oxybutynin tabs, m/r tabs,
elixir, Solifenacin tabs, Tolterodine tabs, m/r caps, Trospium tabs m/r caps

| NICE TA290: Mirabegron for overactive bladder

ﬂ?—" NICE CG171: Urinary incontinence
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http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Diabetes Guidance/Insulin Degludec Transfer of care July 2017.doc?UNLID=72295265201912415517
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/New Medicine Recommendations/Recommendation 059 Insulin degludec (AMBER)  July 2017.pdf?UNLID=72295265201912415517
https://www.nice.org.uk/guidance/ng3?UNLID=72295265201912415517
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/New Medicine Recommendations/Recommendation 009 Lixisenatide in combination with insulin.pdf?UNLID=72295265201912415517
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Diabetes Guidance/Type 2 Diabetes GLP-1 analogues pathway May 2017.pdf?UNLID=72295265201912415517
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Diabetes Guidance/Type 2 Diabetes GLP-1analogues Transfer of Care May 2017.docx?UNLID=72295265201912415517
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Diabetes Guidance/Pen needles Fact Sheet Dec 2017.pdf?UNLID=72295265201912415517
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Diabetes Guidance/Pen needles patient letter template June 2017.docx?UNLID=72295265201912415517
https://www.gov.uk/drug-safety-update/sglt2-inhibitors-updated-advice-on-the-risk-of-diabetic-ketoacidosis?UNLID=102532265220192228431
https://www.gov.uk/drug-safety-update/sglt2-inhibitors-updated-advice-on-increased-risk-of-lower-limb-amputation-mainly-toes?UNLID=102532265220192228431
http://www.nice.org.uk/Guidance/TA315?UNLID=102532265220192228431
https://www.nice.org.uk/guidance/ta390?UNLID=102532265220192228431
https://www.nice.org.uk/guidance/ta418?UNLID=102532265220192228431
http://www.nice.org.uk/guidance/TA290?UNLID=1025322652201922281549
http://www.nice.org.uk/guidance/CG171?UNLID=1025322652201922281549
http://www.selondonjointmedicinesformulary.nhs.uk/chaptersSubDetails.asp?FormularySectionID=4&SubSectionRef=04&SubSectionID=A100
http://www.selondonjointmedicinesformulary.nhs.uk/chaptersSubDetails.asp?FormularySectionID=4&SubSectionRef=04&SubSectionID=A100

E‘l SE London APC recommendation: Duloxetine for stress urinary incontinence in women
[} SE London APC overactive bladder care pathway for adults in primary care

BNF 10 - Musculoskeletal and joint diseases
Non-steroidal anti-inflammatory drugs
Acelofenac tabs, Arthrotec® tabs (diclofenac + misoprostol), Aspirin tabs (analgesia), Celecoxib

capsules, Diclofenac sodium e/c, m/r & disp tabs, suppositories, Fenbufen tabs, Flurbiprofen
Nabumetone tabs, suspension - Restricted Drug: For palliative care patients with pain relating to soft
tissue, visceral or bone inflammation

#£| MHRA Jun 2013: Diclofenac: new contraindications and warnings
| MHRA Guidance Jan 2015: Cox-2 selective inhibitors and non-steroidal anti-inflammatory drugs
(NSAIDs): Cardiovascular safety

BNF 11 - Eye

Treatment of glaucoma

NICE NG81: Glaucoma: diagnosis and management

[} SE London APC Chronic Open Angle Glaucoma and Ocular Hypertension Treatment Pathway
BNF 12- Ear, nose and oropharynx

[} SE London APC Guideline: Allergic Rhinitis (adults and children)

[Z} SE London APC Recommendation: Fluticasone propionate and azelastine combination nasal spray

(Dymista) for
Fluticasone propionate 50 micrograms and azelastine 137 micrograms nasal spray (Dymista®)
Approved in adults and children from 12 years for moderate to severe seasonal and perennial allergic

rhinitis. Restricted to use where a combination of oral antihistamines and nasal corticosteroids have failed
(step 4 of SE London Alleraic Rhinitis Pathwav - see above for link)

BNF 13 - Skin

Unlicensed Specials Recommended by the British Association of Dermatologists for Skin Disease (2014)
[} SE London APC Emollient Guide for Adults and Children
[#} SE London APC Patient Information Leaflet - emollients and how to use them
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http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/New Medicine Recommendations/Recommendation 044 Duloxetine for Stress Urinary Incontinence  Dec 2015.pdf?UNLID=1025322652201922281549
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Clinical guidelines and pathways/OAB pathway December 2017.pdf?UNLID=1025322652201922281549
https://www.gov.uk/drug-safety-update/diclofenac-new-contraindications-and-warnings?UNLID=1025332356201922295525
https://www.gov.uk/government/publications/cox-2-selective-inhibitors-and-non-steroidal-anti-inflammatory-drugs-nsaids-cardiovascular-safety/cox-2-selective-inhibitors-and-non-steroidal-anti-inflammatory-drugs-nsaids-cardiovascular-safety?UNLID=1025332356201922295525
https://www.gov.uk/government/publications/cox-2-selective-inhibitors-and-non-steroidal-anti-inflammatory-drugs-nsaids-cardiovascular-safety/cox-2-selective-inhibitors-and-non-steroidal-anti-inflammatory-drugs-nsaids-cardiovascular-safety?UNLID=1025332356201922295525
https://www.nice.org.uk/guidance/ng81?UNLID=10253363622019222105017
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Clinical guidelines and pathways/Glaucoma - Ocular Hypertension treatment pathway Jan 2018.pdf?UNLID=10253363622019222105017
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Clinical guidelines and pathways/Allergic Rhinitis Pathway August 2017.pdf?UNLID=1025336362201922211638
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/New Medicine Recommendations/Recommendation 067 Dymista for allergic rhinitis June 2017.pdf?UNLID=1025336362201922211638
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/New Medicine Recommendations/Recommendation 067 Dymista for allergic rhinitis June 2017.pdf?UNLID=1025336362201922211638
http://www.bad.org.uk/shared/get-file.ashx?itemtype=document&id=1848&UNLID=10253363622019222112313
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Clinical guidelines and pathways/1. SEL Emollient Guide Adults and children June 2018.pdf?UNLID=10253363622019222112313
http://www.lambethccg.nhs.uk/news-and-publications/meeting-papers/south-east-london-area-prescribing-committee/Documents/Clinical guidelines and pathways/2 Emollients patient information leaflet June 2018.pdf?UNLID=1025336362201922211231

Bromley Healthcare

Contraception & Reproductive Health

Drugs Stock Prescription
Chapter 2 — Cardiovascular system

- ATROPINE INJECTION PACK (bradycardia)

- TRANEXAMIC ACID 500mg tablets (60 tablets)
Chapter 3 — Respiratory system
| - ADRENALINE INJECTION PACK (anaphylaxis)
Chapter 4 — Central nervous system

- PARACETAMOL 500mg tablets (32 tablets)

- (issued as two tablets per patient, as DOT, for post procedural pai
Chapter 5 — Infections

- AZITHROMYCIN 250mg tablets (8 tablets) OR 500mg tablets (4 tab

- DOXYCYCLINE 100mg capsules (14 capsules), pre-printed

- METRONIDAZOLE tablets 400mg

- FLUCLOXACILLIN sodium capsules 500mg

- TRIMETHOPRIM tablets 200mg

Chapter 7 — Obstetrics, gynaecology and urinary tract disorders
Combined Hormonal Contraceptives: ethinylestradiol (EE), plus a progestogen
- EE 20mcg/DESOGESTREL 150mcg tablets (3 x 21)
(e.g. Munalea 20/150, Gedarel 20/150, Mercilon)
- EE 30mcg/DESOGESTREL 150mcg tablets (3 x 21)
(e.g. Munalea 30/150, Gedarel 30/150, Marvelon)

- EE 20mcg/GESTODENE 75mcg tablets (3 x 21)

- (e.g. Aidulan 20/75, Millinette 20/75, Femodette)

- EE 30mcg/GESTODENE 75mcg tablets (3 x 21)

- (e.g. Aidulan 30/75, Millinette 30/75, Femodene)

- EE 30mcg/ LEVONORGESTREL 150mcg tablets (3 x 21)

- (e.g. Maexeni, Rigevidon, Microgynon 30, Levest, Ovranette)

- EE 20mcg/NORETHISTERONE acetate 1mg tablets (3 x 21)

(e.g. Loestrin 20)

- EE 30mcg/NORETHISTERONE acetate 1.5mg tablets (3 x 21)
(e.g. Loestrin 30)

- EE 35mcg/NORGESTIMATE 250mcg tablets (3 x 21)
(e.g. Cilique, Cilest, Lizinna)

Progestogen-only Contraceptives
- DESOGESTREL 75mcg tablets (3 x28)
(e.g. Feanolla, Cerezette, Cerelle)
- LEVONOGESTREL 30mcg tablets (1 x 35)
(e.g. Norgeston)
- NORETHISTERONE 350mcg tablets (3 x 28)
(e.g. Noriday)

- MEDROXYPROGESTERONE ACETATE 150mg/ml aqueous suspensi
1ml for deep i.m. injection (pre-filled syringe or vial)
(DEPO-PROVERA)

- MEDROXYPROGESTERONE ACETATE 104mg /0.65ml suspension
0.65ml for subcutaneous injection (pre-filled injector device)
(SAYANA PRESS)

- ETONORGESTREL 68mg in flexible rod for subdermal insertion/im
One implant, with insertion device

Ly

n

o
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(e.g. NEXPLANON)
Intra-uterine Progestogen-only Systems (IUS)
- LEVONORGESTREL IUS, releasing 20mcg/24 hours
(One, with insertion device for intrauterine placement)
e.g. MIRENA, LEVOSERT
- LEVONORGESTREL 13.5mg intrauterine delivery system
(one with insertion device), e.g. JAYDESS
- LEVONORGESTREL 19.5mg intrauterine delivery system
(one with insertion device) e.g. KYLEENA
Intra-uterine Contraceptive Devices (IUCD)
T-SAFE CU 380A / Copper T 380A (equivalent)
(one, with insertion device for intrauterine placement)
- TT 380 SLIMLINE / T-SAFE 380A QUICKLOAD (equivalent)
(one, with insertion device for intrauterine placement)
NOVA-T 380
(one, with insertion device for intrauterine placement)
- MINI TT 380 SLIMLINE
(one, with insertion device for intrauterine placement)
Oral Emergency Contraception
- LEVONORGESTREL 1.5mg tablet (single dose)
- (e.g. Levonelle 1500, Upostelle, unbranded)
- ULIPRISTAL acetate 30mg tablet (single dose)
- (e.g.ellaOne)
|Other Products
- NONOXINOL-9 contraceptive jelly (single tube, 81g), e.g. GY
Chapter 10 — Musculoskeletal system
- IBUPROFEN 200mg tablets (24 tablets)
(issued as two tablets per patient, as DOT, for post procedur
- MEFENAMIC ACID 500mg tablets (28 tablets)
Chapter 15 — Anaesthesia
- 2% w/v LIDOCAINE injection, 100mg/5ml (5ml plastic vial)
- 1% w/v LIDOCAINE injection, 50mg/5ml (5ml plastic vial)
- INSTILLAGEL GEL, 2g Lidocaine Hydrochloride per 100g gel
Other Item:
PREGNANCY TESTS;
OPTILUBE lubricating jelly;
IRRIPOD plastic vials of 20ml 0.9% w/v sodium chloride sterile

i
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COMMUNITY PAEDIATRICIANS

Prescriptions

Chapter 1 - Gastro-intestinal system

| Sulfasalazine Tablet 500mg

Chapter 2 - Cardiovascular system

Atorvastatin Tablet 10mg

Atorvastatin Tablet 40mg

Clonidine Hydrochloride Tablet 100mcg

Chapter 5 - Infections

| Trimethoprim Tablets 100mg

Chapter 4 - Central Nervous system

Aripiprazole Oral Solution 5mg/5ml

Atomoxetine Hydrochloride Capsules 18mg

Atomoxetine Hydrochloride Capsules 25mg

Atomoxetine Hydrochloride Capsules 40mg

Atomoxetine Hydrochloride Capsules 60mg

Atomoxetine Hydrochloride Capsules 80mg

Atomoxetine Hydrochloride Capsules 10mg

Bio-Melatonin Tablets 3mg

Chloral Hydrate Elixir 143mg/5ml

Clonidine Hydrochloride Tablets 25mcg

Concerta XL Tab 18mg

Concerta XL Tab 27mg

Concerta XL Tab 36mg

Dexamfetamine SulphateTablets 5mg

Delmosart 18mg Prolonged Release Tablets

Delmosart 27mg Prolonged Release Tablets

Delmosart 36mg Prolonged Release Tablets

Delmosart 54mg Prolonged Release Tablets

Equasym XL Capsules 10mg

Equasym XL Capsules 20mg

Equasym XL Capsules 30mg

Fluoxetine Hydrochloride Oral Solution 20mg/5ml

Medikinet XL Capsules 10mg

Medikinet XL Capsules 20mg

Medikinet XL Capsules 30mg

Medikinet XL Capsules 40mg

Medikinet XL Capsules 5mg

Melatonin Capsules 2mg

Melatonin Capsules 3mg

Melatonin Capsules 5mg

Methylphenidate Hydrochloride Tablets 5mg

Methylphenidate Hydrochloride Tablets 10mg

Risperidone Tablets 1mg

Risperidone Tablets 500mcg

Melatonin Capsules 1mg

Melatonin Capsules 2.5mg
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Melatonin Capsules 10mg
Melatonin (KidNaps) Oral Solution 1mg/iml
Melatonin Tablets 2mg M/R (Circadin)
Chapter 6 - Endocrine system
Medroxyprogesterone Acetate Tablets 5mg
Sustanon 250°® Qily Injection
Chapter 10 - Musculoskeletal and joint diseases
| Leflunomide Tablet 10mg
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Continence

The formulary for continence in adults is a separate document: Bromley Continence Formulary

Bromley INHS

Healthcare Bromley
better together Clinical Commissioning Group

Bromley

Continence Formulary
for Adults

Updated
August 2017
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BROMLEY DIABETES SERVICE

Drugs Prescriptions Stock

Chapter 1 - Gastro-intestinal system
[ SODIUM CITRATE RECTAL Enema [ T
Chapter 6 - Endocrine system
ACCU-CHEK INFORM Il STRIPS Test Strips
ACCU-CHEK PERFORMA B1-LEVEL Control Solution
Aviva (Reagent) Strips
BGStar (Reagent) Strips
Bydureon Injction 2mg Vial + Diluent
Contour (Reagent) Strips
Contour Next (Reagent) Strips
Apidra (insulin glulisine ) injection
DEXTROSE 40 % Gel
Byetta Injection 10mcg/0.04ml 2.4mlPfs(60D)
Byetta Injection 5mcg/0.02ml 1.2ml Pfs(60D)
FreeStyle Optium (Reagent) Strips
FreeStyle Optium B-Ketone Reagent Strips
Gliclazide Tablets 80mg
Glipizide Tablets 5mg
GLUCAGON (rys) 1 mg Injection
HUMALOG INSULIN (3ml Cartridge) 100 units in 1ml Injection
HUMALOG INSULIN KWIKPEN 100 units in 1ml Injection
HUMALOG MIX 25 INSULIN (3ml Cartridge) 100 units in 1ml Injection
HUMALOG MIX 50 INSULIN (3ml Cartridge) 100 units in 1ml Injection
HUMALOG MIX25 INSULIN KWIKPEN 100 units in 1ml Injection
HUMALOG MIX50 INSULIN KWIKPEN 100 units in 1ml Injection
HUMULIN | INSULIN (3ml Cartridge) 100 units in 1ml Injection
HUMULIN S INSULIN (3ml Cartridge) 100 units in 1ml Injection
INSULATARD HUMAN INSULIN (3ml Cartridge) 100 units in 1ml

INSULATARD HUMAN INSULIN (INNOLET PREFILLED PEN) 100 units in 1ml Injection
Insulin Human Insulatard Penfill 2100u/ml 3ml
Insulin Humalog 100u/ml 3ml Cartridge

Insulin Humalog KwikPen 100u/ml 3ml Pf Pen
Insulin Humalog Mixtard 50 100u/ml 3ml Cartridge
Insulin Humulin 1 100u/ml 3ml Cartridge

Insulin Humulin | KwikPen 100u/ml 3ml Pf Pen
Insulin Humulin M3 100u/ml 3ml Cartridge

Insulin Lantus 100u/ml 3ml Cartridge

Insulin Lantus SoloStar 100u/ml 3ml Pf Pen

Insulin Levemir FlexPen 100u/ml 3ml Pf Pen
Insulin Levemir Penfill 100u/ml 3ml Cartridge
Insulin NovoMix 30 FlexPen 100u/ml 3ml Pf Pen
Insulin NovoRapid FlexPen 100u/ml 3ml Pf Pen
Insulin NovoRapid Penfill 100u/ml 3ml Cartridge
Ketostix (Reagent) Strips
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LANTUS INSULIN (3ml Cartridge) 100 units in 1ml Injection
LANTUS INSULIN (OPTISET) 100 units in 1ml Injection
LANTUS INSULIN SOLOSTAR 100 units in 1ml Injection
LEVEMIR INSULIN (3ml Cartridge) 100 units in 1ml
LEVEMIR INSULIN (FLEXPEN) 100 units in 1ml Injection
Tradjenta Tablets 5mg
Tradjenta Injection 6mg/ml 3ml PF Pen
Metformin HydrochlorideTablets 500mg
MIXTARD HUMAN 30 (INNOLET PREFILLED PEN) 100 units in 1ml
MIXTARD HUMAN 30 (PENFILL) 100 units in 1ml Injection
Mobile (Reagent) Strips
MULTISTIX 85G (4200746) Reagent Strips
NOVOMIX 30 INSULIN (FLEXPEN) 100 units in 1ml Injection
NOVOMIX 30 INSULIN (PENFILL) 100 units in Iml Injection
NOVORAPID INSULIN 100 units in 1ml Injection (FlexPen)
NOVORAPID INSULIN 100 units in 1ml Injection (Penfill Cartridges)
OPTIMUM BETA KETONE STRIPS
OneTouch Ultra (Reagent) Strips
OneTouch Verio (Reagent) Strips
Onglyza Tablets 5mg
Januvia Tablets 100mg
Januvia Tablets 25mg
Sukkarto Tablets 1g S/R (please prescribe this brand only)
Sukkarto Tablets 500mg S/R (please prescribe this brand only)
Forxiga 5mg tablets
Forxiga 10mg tablets
Toujeo 300units/ml
Tresiba 100 units/ml 5 x 3-mL Penfill® cartridges
Tresiba 100 units/ml 5 x 3-mL FlexTouch®
Tresiba 200 units/ml 3 x 3-mL FlexTouch®
Xultophy 100units/ml insulin

Chapter 9 - Nutrition and blood

| DEXTROSE 20 % 500 m| Viaflex Bag

Chapter 21
BD Micro-Fine Ultra Needles Pen Inj Screw On 4mm
BD Microfine+ Needles Pen Inj Screw On 5mm
BGStar Ultra-Thin Lancets 0.20mm/33 Gauge
FreeStyle Lancets 0.5mm/28 Gauge
NovoFine Needles Pen Inj Screw On 6mm
OneTouch Comfort Lancets 0.20mm/33 Gauge
SAFE CLIP
Sharpsafe 1L
Sharpsguard 1L
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District Nurses

Drugs

Stock

Chapter 1 - Gastro-intestinal system

| GLYCEROL 4 g (Adult) Suppositories

Chapter 3 - Respiratory system

ADRENALINE (Emerade)500 mcg Injection (with Auto-injector)

ADRENALINE INJECTION PACK

Chapter 6 - Endocrine system

CONTOUR Test Strips(community use only)

CONTOUR (blood glucose test solution) solution

MULTISTIX 85G (4200746) Reagent Strips

Chapter 21

| GEL, CAMCARE ULTRASOUND

Dressings Appendix

Tegaderm Foam Adh.Oval - 10cm x 11cm

Tegaderm Foam Adh.Oval - 14.3 x 15.6cm

Kerraheel - 12 x 20cm

Aquacel Foam - 10cm x 10cm

Aquacel Foam - 12.5cmx12.5cm

Aquacel Foam - 20cm x 16.9cm

Adaptic touch - 7.6 x 11cm

N-A Ultra - 9.5cm x 9.5cm

N-A Ultra - 19cm x 9.5cm

Duoderm Extra Thin - 10cm x 10cm

Aquacel Extra - 10cm x 10cm

Aquacel Ribbon (Cavity) - 2cm x 45cm

Inadine Povidine lodine Dressing - 9.5cm x 9.5cm

lodoflex - 5g

Prontosan Wound Gel - 30ml

Prontosan Solution - 350ml

Actilite - 10 x 10cm

Activon - 25g

Algivon - 10 x 10 cm

Cavilon Durable Barrier Cream - 2g sachets (20)

Cavilon No Sting Barrier Film - 1ml applicators

Cavilon No Sting Barrier Film - 28ml spray or stoma wipe

Kliniderm - 10 x 10cm

Kliniderm - 20 x 20cm

Tegaderm VP Adh.Film Dressing - 12cm x 12cm

Micropore Tape - 2.5cm x 9.14

Tegaderm with pad -5 x 7cm

Tegaderm with pad - 9 x 10cm

Tegaderm with pad - 9cm x 15¢cm

Steripaste - 7.5cm x 6m

Comfifast Blue Line - 7.5cm x 5m

Comfifast Yellow Line - 10.75cm x 5m

K-Band - 10cm x 4m
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K Soft - 10cm x 4.5m

K-Lite - 10cm x 4.5cm

K TWO - 18-25 (10cm Kit)

KTWO - 25-32 (10cm Kit)

Actico-10x4.5m

Topical negative pressure therapy ATS canister with gel (VAC) - 500ml

Topical negative pressure therapy Granufoam small dressing kit (VAC) - 10cm x 7.5cm x
3.3cm

Topical negative pressure therapy Granufoam medium dressing kit (SensaTRAC) - 18cm x
12.5cm x 3.3cm

Topical negative pressure therapy ActiV.A.C. canister with gel (VAC) - 300m|

Topical negative pressure therapy RENASYS GO 300ml canister kit - 300ml

Topical negative pressure therapy RENASYS G medium kit channel drain

Topical negative pressure therapy Go carry strap (Renasys)

Topical negative pressure therapy Medium gauze dressing kit with port (Renasys)
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Out of Hours Doctors

Drugs Prescriptions Stock

Chapter 1 - Gastro-intestinal system

Anusol Plus Hydrocortisone Ointment

Esomeprazole Capsule E/C 40mg

Esomeprazole Tablet E/C 20mg

Esomeprazole Tablet E/C 40mg

Fybogel Granules Sachet 3.5g Orange G/F S/F

Peptac Liquid (Aniseed) (Reckitt)

Gaviscon Infant Sachet 2g (Dual Pack) S/F
Hyoscine Butylbromide Tablets 10mg
Hyoscine Butylbromide 20mg/1ml Injection

Lansoprazole Capsule 30mg (E/C Granules)

Lansoprazole Capules 15mg (E/C Granules)

Laxido Oral Powder Sachet (Orange)

Laxido Oral Powder Sachet (Orange) S/F

Loperamide Hydrochloride Capsules 2mg

Macrogol Compound Oral Powder Sachet

Mesalazine Foam Aerosol Enema 1g/dose 14g

Mesalazine Tablet E/C 400mg

Micolette Enema 5ml

Movicol Powder Sachet 13.8g (Lem & Lim)

Omeprazole Capsule E/C 20mg

Omeprazole Capsule E/C 40mg

Omeprazole Tablet E/C 20mg

Omeprazole Tablet E/C 40mg

Pantoprazole Tablet E/C 40mg

Phosphate Enema
Proctosedyl Suppositories
Prochlorperazine 3mg BuccalTablets
Prochlorperazine 5mg Tablets

Ranitidine Hydrochloride Tablet 300mg

Ranitidine HydrochlorideTablet 150mg

Scheriproct Ointment

Scheriproct Suppositories

Sulfasalazine Oral Suspension 250mg/5ml

Sulfasalazine Oral Suspension 250mg/5ml S/F

Sulfasalazine Tablet E/C 500mg

Sulfasalazine Tablet 500mg
Docusate Sodium Capsules 100mg

Chapter 2 - Cardiovascular system

Adrenaline 500mcg/0.5ml PreFilled Pen

Adrenaline 1 in 1000 (1mg/1ml) Injection

Adrenaline 1 in 10,000 (100mcg/1ml) Injection

Amiodarone Hydrochloride Tablet 100mg

Amiodarone Hydrochloride Tablet 200mg

Amlodipine Tablet 5mg

Amlodipine Tablets 10mg

Aspirin Tablet E/C 75mg
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Atenolol Tablet 100mg

Atenolol Tablet 25mg

Atenolol Tablet 50mg

Atorvastatin Tablet 10mg
Atorvastatin Tablet 20mg
Atorvastatin Tablet 40mg
Atorvastatin Tablet 80mg
Bendroflumethiazide Tablet 2.5mg
Bezafibrate Tablet 200mg

Bisoprolol Fumarate Tablet 1.25mg
Bisoprolol Fumarate Tablet 10mg
Bisoprolol Fumarate Tablet 2.5mg
Bisoprolol Fumarate Tablet 3.75mg
Bisoprolol Fumarate Tablet 5mg
Bisoprolol Fumarate Tablet 7.5mg
Bumetanide Tablet 1mg
Candesartan Cilexetil Tablet 8mg
Candesartan Cilexetil Tablet 16mg
Candesartan Cilexetil Tablet 2mg
Candesartan Cilexetil Tablet 4mg
Carvedilol Tablet 12.5mg

Carvedilol Tablet 3.125mg

Carvedilol Tablet 6.25mg

Clopidogrel Tablet 75mg
Co-Amilofruse Tablet 2.5mg/20mg
Co-Amilofruse Tablet 5mg/40mg
Digoxin Tablets 125mcg

Digoxin Tablets 62.5mcg

Diltiazem Hydrochloride Capsules 120mg M/R
Diltiazem Hydrochloride Capsules 60mg M/R
Diltiazem Hydrochloride Tablets 120mg M/R
Diltiazem Hydrochloride Tablets 90mg M/R
Doxazosin Mesilate Tablets 2mg
Doxazosin Mesilate Tablets 4mg
Doxazosin Mesilate Tablets 8mg M/R
Enalapril Maleate Tablets 10mg
Enalapril Maleate Tablets 5mg

Inhixa 2000iu(20mg) 0.2ml Pfs

Inhixa 4000iu(40mg) 0.4ml Pfs

Inhixa 6000iu(60mg) 0.6ml Pfs

Inhixa 8000iu(80mg) 0.8ml Pfs

Inhixa 10000iu(100mg) 1ml Pfs
Eplerenone Tablet 25mg

Eprosartan Tablet 400mg

Ezetimibe Tablet 10mg

Felodipine Tablet 10mg M/R
Felodipine Tablet 2.5mg M/R
Felodipine Tablet 5mg M/R
Flecainide Acetanide Tablet 50mg
Frumil L.S. Tablets 20mg/2.5mg
Furosemide Tablets 20mg
Furosemide Tablets 40mg

Glyceryl Trinitrate Sublingual Pump Spray 400mcg (180D)
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Irbesartan Tablets 150mg
Isosorbide Dinitrate Tablets 10mg
Isosorbide Mononitrate Tablet 20mg
Isosorbide Mononitrate Tablets 10mg
Isosorbide Mononitrate Tablet 60mg M/R
Lacidipine Tablets 4mg
Lisinopril Tablets 2.5mg
Lisinopril Tablets 20mg
Lisinopril Tablets 5mg
Losartan Potassium Tablets 25mg
Losartan Potassium Tablets 100mg
Losartan Potassium Tablets 50mg
Nicorandil Tab 10mg
Nicorandil Tablets 20mg
Nifedipine Tablets 20mg M/R
Nifedipine Tablets 30mg M/R
Perindopril Erbumine Tablet 2mg
Perindopril Erbumine Tablets 4mg
Perindopril Erbumine Tablets 8mg
Phenindione Tablet 50mg
Ramipril Capsules 1.25mg
Ramipril Capsules 10mg
Ramipril Capsules 2.5mg
Ramipril Capsules 5mg
Ramipril Tablets 1.25mg
Ramipril Tablets 10mg
Ramipril Tablets 2.5mg
Ramipril Tablets 5mg
Simvastatin Tablets 10mg
Simvastatin Tablets 20mg
Simvastatin Tablets 40mg
Spironolactone Tablets 100mg
Spironolactone Tablets 25mg
Telmisartan Tablets 80mg
Telmisartan Tablets 20mg
Valsartan Capsules 160mg
Valsartan Capsules 80mg
Verapamil Hydrochloride Tablets 40mg
Warfarin 1mg tablets
Warfarin 3mg tablets
Warfarin 5mg tablets

Chapter 3 - Respiratory system
AEROCHAMBER DEVICE STANDARD (Blue)
AEROCHAMBER DEVICE CHILD WITH MASK (YELLOW)
AEROCHAMBER DEVICE INFANT WITH MASK (ORANGE)
Beclomethasone Dipropionate Inhaler Breath Actuated 100mcg(200 D)CFF
Budesonide Nebuliser Solution 500mcg/2ml (20)
Cetirizine Hydrochloride Tablets 10mg
Chlorphenamine 10mg/1ml Injection
Chlorphenamine 4mg Tablets
Chlorphenamine 2mg/5ml Syrup
Clenil Modulite Inhaler 100mcg (200D)
Clenil Modulite Inhaler 200mcg (200D)
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DUAKLIR GENUAIR

Glycopyrronium 600mcg/3ml Injection
Ipratropium Bromide Inhalation Solution 250mcg/1ml Unit Dose Vials

Loratadine Tablet 10mg
Pulmicort Turbohaler 200mcg (100 D)

Salbutamol Inhalation Solution 2.5mg/2.5ml UDV
VENTOLIN EVOHALER

SALAMOL EASIBREATHE
Salbutamol Nebuliser Solution 5mg/2.5ml UDV

Salbutamol Inhaler Solution 2.5mg/2.5m| UDV

TRIMBOW MDI

SEEBRI BREEZHALER

SPIOLTO RESPIMAT

PULVINAL EASIBREATHE

VENTOLIN ACCUHALER

AIROMIR EVOHALER

QVAR EASI-BREATHE

SPIRIVA REPSIMAT
Uniphyllin Continuous Tablets 200mg
Chapter 5 - Infections
Amoxicillin Capsules 250mg
Amoxicillin Capsules 500mg
Amoxicillin 125mg/5ml SF Suspension
Amoxicillin 250mg/5ml SF Suspension
Benzylpenicillin 600mg Injection
Cefadroxil Capsules 500mg
Ciprofloxacin Tablets 500mg
Ciprofloxacin Tablets 250mg
Clarithromycin Tablets 500mg
Co-Amoxiclav Tablets 500mg/125mg
Co-Amoxiclav Tablets 250mg/125mg
Doxycycline Hyclate Capsules 100mg
Erythromycin Tablets E/C 250mg
Erythromycin Ethyl Succinate Suspension 125mg/5ml S/F
Erythromycin Ethyl Succinate Suspension 250mg/5ml S/F
Flucloxacillin Sodium Capsules 250mg

Flucloxacillin Sodium Capsules 500mg
Flucloxacillin Sodium 125mg/5ml Oral Solution
Fluconazole Capsules 50mg

Gentamicin Sulfate Injection 40mg/ml 2ml
Metronidazole Tablets 200mg

Metronidazole Tablets 400mg

Nitrofurantoin Capsules 100mg

Nitrofurantoin Caps MR 100mg

Nitrofurantoin Capsules 50mg

Nitrofurantoin Oral Suspension 25mg/5ml S/F
Nystatin Oral Suspension 100,000u/m|
Phenoxymethylpenicillin Potassium Tablets 250mg
Phenoxymethylpenicillin Solution 125mg/5mISF
Pivmecillinam 200mg tablets

Quinine Sulfate Tablets 200mg

Quinine Sulfate Tablets 300mg

Rifampicin Capsules 300mg
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Trimethoprim Oral Suspension 50mg/5ml S/F

Trimethoprim Tablets 200mg

Vancomycin Hydrochloride Capsules 125mg
Chapter 4 - Central Nervous system

Amantadine Hydrochloride Capsules 100mg

Amitriptyline Hydrochloride Tablets 10mg

Amitriptyline Hydrochloride Tablets 25mg

Amitriptyline Hydrochloride Tablets 50mg

Aspirin Dispersible Tablet 300mg

Betahistine Hydrochloride Tablets 8mg

Butrans Patch 10mcg/hr (7day)

Butrans Patch 20mcg/hr (7day)

Butrans Patch 35mcg/hr (96hr)

Butrans Patch 5mcg/hr (7day)

Carbamazepine Tablets 100mg

Carbamazepine Tablets 200mg

Carbamazepine Tablets 200mg M/R (prescribe per brand)

Cinnarizine Tablets 15mg

Citalopram Hydrobromide Tablets 10mg

Citalopram Hydrobromide Tablets 20mg

Citalopram Hydrochloride Oral Drops 40mg/ml S/F

Co-Beneldopa Capsules 12.5mg/50mg

Co-beneldopa Tablets Dispersible 50mg/12.5mg

Co-Careldopa Tablets 12.5mg/50mg

Co-Careldopa Tablets 25mg/100mg

Co-Careldopa Tablets 25mg/100mg M/R

Co-Careldopa Tablets 50mg/200mg M/R

Co-Codamol Tablets 15mg/500mg

Co-Codamol Tablets 30mg/500mg

Co-Codamol Tablets 8mg/500mg

Codeine Phosphate Tablets 30mg

Codeine Phosphate Tablets 60mg

Cyclizine Hydrochloride Tablets 50mg

Cyclizine 50mg/1ml Injection

Diazepam Tablets 2mg

Diazepam Tablets 5mg

Diazepam 10mg/2ml Injection

Diazepam 10mg Rectal Tubes

Domperidone Suspension 5mg/5ml S/F

Domperidone Tablets 10mg

Donepezil Hydrochloride Tablets 10mg

Donepezil Hydrocloride Tablets 5mg

Doxepin Capsules 25mg

Duloxetine Hydrochloride G/R Capsules 30mg

Duloxetine Hydrochloride G/R Capsules 60mg

Entacapone Tablets 200mg

Epilim Chrono 200 Tablets 200mg C/R

Epilim Chrono 300 Tablets 300mg C/R

Escitalopram Tablets 10mg

Escitalopram Tablets 5mg

Fluoxetine Hydrochloride Capsules 20mg

Fluoxetine Hydrochloride Oral Solution 20mg/5ml

Fluvoxamine Maleate Tablet 100mg
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Gabapentin Capsules 100mg

Gabapentin Capsules 300mg

Gabapentin Capsules 400mg

Gabapentin Tablets 600mg

Haloperidol Injection 5mg/ml 1ml Ampoules
Haloperidol Oral Solution 1mg/1ml S/F
Imipramine HydrochlorideTablets 25mg
Levetiracetam Tablets 500mg

Lofepramine Hydrochloride Tablets 70mg
Lorazepam Tablets 1mg

Memantine Hydrochloride Oral Solution 5mg/Pump
Memantine Hydrochloride Tablets 10mg
Memantine Hydrochloride Tablets 20mg
Methylphenidate Hydrochloride Tablets 20mg
Metoclopramide 10mg/2ml Injection
Metoclopramide Hydrochloride Tablets 10mg
Mirtazapine Tablets 45mg

Mirtazapine Tablets 15mg

Mirtazapine Tablets 30mg

Modafinil Tablets 100mg

Morphine Sulfate Tablets 10mg M/R
Morphine Sulfate Tablets 20mg M/R
Morphine Sulfate Tablets 30mg M/R
Morphine Sulfate Tablets 5mg M/R
Morphine Sulfate Tablets 60mg M/R
Nefopam Hydrochloride Tablets 30mg
Nortriptyline Tablets 10mg

Ondansetron Hydrochloride Tablets 4mg
Oxycodone Hydrochloride Capsules 5mg
Oxycodone Hydrochloride Tablets 20mg M/R
Oxycodone Hydrochloride Tablets 40mg M/R
Paracetamol Oral Suspension 250mg/5ml SF
Paracetamol Oral Suspension 250mg/5ml
Paracetamol Oral Suspension120mg/5ml
Paracetamol Tablets 500mg

Paroxetine Hydrochloride Tablets 20mg
Paroxetine HydrochlorideTablets 30mg
Phenobarbitone Tablets 30mg

Phenytoin Sodium Capsules 100mg
Phenytoin Sodium Capsules 25mg

Phenytoin Sodium Capsules 300mg
Phenytoin Sodium Capsules 50mg
Pregabalin Capsules 75mg

Pregabalin Capsules 50mg

Primidone Tablets 250mg
Prochlorperazine 12.5mg/1ml Injection

Prochlorperazine MaleateTablets 5mg
Quetiapine Tablets 25mg

Rasagiline Mesiliate Tab 1mg
Risperidone Tablets 1mg

Risperidone Tablets 500mcg
Rivastigmine Skin Patch 4.6mg/24hrs

Ropinirole HydrochlorideTablets 2mg M/R
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Ropinirole HydrochlorideTablets 8mg M/R

Rotigotine Transdermal Patch 2mg/24hrs

Sertraline Hydrochloride Tablets 50mg

Sertraline HydrochlorideTablets 100mg

Sinemet CR Tablets 250mg

Sinemet Tablets 12.5mg/50mg

Sinemet-Plus Tablets 125mg

Sodium Valproate Tablets 200mg M/R

Sodium Valproate Tablets 500mg M/R

Sodium Valproate Tablets E/C 200mg

Sodium Valproate Tablets E/C 500mg

Stalevo Tablets 200mg/50mg/200mg

Temazepam Tablets 10mg

Tramadol Hydrochloride Capsules 50mg

Tramadol Hydrochloride tablets 100mg M/R

Tramadol Hydrochloride Tablets Soluble 50mg S/F

Transtec Trans Dermal Patch 35mcg/hr (20mg)

Tranylcypromine SulfateTablets 10mg

Venlafaxine Tablets 37.5mg

Venlafaxine Tablets 75mg

Zopiclone Tablets 3.75mg

Zopiclone Tablets 7.5mg

Phenytoin Sodium Tablets 100mg

Chapter 6 - Endocrine system

Alendronic Acid Tablets 70mg

Carbimazole Tablets 5mg

Desmopressin Acetate Nasal Spray 10mcg (60 D)

Dexamethasone Tablets 2mg

Finasteride Tablets 5mg

Fludrocortisone Acetate Tablets 100mcg

Genotropin Injection 5.3mg Cartridge

Gliclazide Tablets 40mg

Gliclazide Tablets 80mg

GlucoGel Gel 40% (Original)

Glucagon 1mg Injection

Hydrocortisone Tablets 10mg

Hydrocortisone Sodium succinate 100mg Injection and diluent

Hydrocortisone Sodium succinate 100mg Injection

Insulin Humalog KwikPen 100u/ml 3ml Pf Pen

Insulin Innolet Insulatard 100u/ml 3ml Pf Pen

Insulin Lantus 100u/ml 3ml Cartridge

Insulin Lantus SoloStar 100u/ml 3ml Pf Pen

Insulin NovoMix 30 FlexPen 100u/ml 3ml Pf Pen

Insulin NovoMix 30 Penfill 100u/ml 3ml Cartridge

Insulin NovoRapid FlexPen 100u/ml 3ml Pf Pen

Insulin NovoRapid Penfill 100u/ml 3ml Cartridge

Levothyroxine Sodium Tablets 100mcg

Levothyroxine Sodium Tablets 25mcg

Levothyroxine Sodium Tablets 50mcg

Linagliptin Tablets 5mg

Metformin Hydrochloride Oral Solution 500mg/5ml S/F

Sukkarto Tablets 1g S/R (please prescribe this brand only)

Sukkarto Tablets 500mg S/R (please prescribe this brand only)

Formulary for Intermediate Care Services Page 30 of 39




Bromley Healthcare

Metformin HydrochlorideTablets 500mg
Pioglitazone Hydrochloride Tablets 15mg
Pioglitazone Hydrochloride Tablets 30mg
Prednisolone Tablets 25mg
Prednisolone Tablets 5mg
Prednisolone Tablets E/C 2.5mg
Prednisolone Tablets E/C 5mg
Prednisolone Tablets 5mg
Prednisolone Tablets 1mg
Premarin Tablets 300mcg
Risedronate Sodium Tablets 35mg
Sitagliptin Tablets 100mg
Strontium Ranelate Suspension Granules Sachet 2g S/F
Chapter 7 - Obstetrics, gynaecology, and urinary tract disorders
Alfuzosin Hydrochloride Tablets 10mg M/R
Darifenacin 7.5mg tablets
Duloxetine Hydrochloride Capsules G/R 20mg
Estriol Cream 0.1% + Applicator
Fesoterodine Fumarate Tablets 8mg M/R
Oxybutynin Hydrochloride Tablets 5mg
Oxybutynin Hydrochloride Tablets 2.5mg
Solifenacin Tablets 10mg
Solifenacin Tablets 5mg
Syntometrine Injection
Tamsulosin Hydrochloride Capsules 400mcg M/R
Tolterodine Capsules 4mg M/R
Trospium Chloride Tablets 20mg
Chapter 8 - Malignant diseases and immunosuppression
Anastrozole Tablets 1mg
Avonex Injection 30mcg/0.5ml Pfs
Azathioprine Tablets 50mg
Diethylstilbestrol Tablets 1mg
Letrozole Tablets 2.5mg
Chapter 9 - Nutrition and blood
Alfacalcidol Capsules 250ng
Alfacalcidol Capsules 500ng
Aymes Complete (200ml bottle)
Aymes Shake (57g sachet powered supplment to be mixed with whole milk)
Ascorbic Acid Tablets 100mg
Ascorbic Acid Tablets 500mg
Build-up Nutrition Soup Sachet 49g (4 Flavours)
Calogen Emulsion (Banana)

Calogen Emulsion (Strawberry)
Calogen Extra Emulsion (2 Flavours)
Calogen Extra Shots Emulsion (2 Flavours)
Colecalciferol Capsules 1,000u
Colecalciferol Tablets 800u
Cyanocobalamin Tablets 50mcg
Dioralyte Powder Sachet (Natural)
Dioralyte Powder Sachet (Blackcurrant)
Enshake Powder Sachet 96.5g (Banana)
Ensure TwoCal Liquid (4 Flavours)
Ferrous Fumarate Tablets 210mg
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Folic Acid Tablets 5mg

Forceval Capsules
Fresubin Energy (200ml bottle)

Fresubin 5kcal Shot Drink (Neutral)
Hydroxocobalamin Injection 1mg/ml 1ml Ampoules

Phosphate Sandoz Tablets Effervescent
Pro-Cal Shot Liquid (3 Flavours)

Phytomenadione 10mg/1ml Injection
Sando-K Tablets Effervescent 470mg

Slow Sodium Tablets 600mg

Sodium Bicarbonate Capsules 500mg

Sodium Chloride 0.9% Injection plastic amps

Thiamine Hydrochloride Tablets 100mg

TheiCal - D3 1000mg/880iu chewable tablets

Vit B Compound Strong Tablets

Water for Injections

Zinc Sulfate Capsules 220mg

Chapter 10 - Musculoskeletal and joint diseases

Allopurinol Tablet 100mg

Allopurinol Tablet 300mg

Baclofen Tablet 10mg

Capsaicin Cream 0.025%

Colchicine Tablet 500mcg

Depo-Medrone Injection 40mg/ml-1ml Vial

Depo-Medrone Injection 40mg/ml-2ml Vial

Diclofenac Sodium Tablets E/C 50mg

Diclofenac Sodium 75mg/3ml Injection

Hydroxychloroquine Sulfate Tablet 200mg

Ibuprofen Gel 5%

Ibuprofen tablets 200 mg

Meloxicam Tablets 7.5mg

Methotrexate Tablet 2.5mg

Naproxen Tablet E/C 250mg

Piroxicam Gel 0.5%

Chapter 11 - Eye

Betaxolol Solution Eye Dps 0.5%

Bimatoprost Eye Dps 100mcg/ml

Bimatoprost Eye Dps 300mcg/ml

Brimonidine Tartarate Eye Dps 0.2%

Brinzolamide Eye Dps 10mg/ml

Carteolol Hydrochloride Eye Dps 1%

Carteolol Hydrochloride Eye Dps 2%

Chloramphenicol Eye Dps 0.5%
Chloramphenicol 1% Eye Ointment

Dorzolamide Eye Drops 2%

Dorzolamide/Timolol Eye Drops 2%/0.5%

Hypromellose Eye Drops 0.3%

Lacri-Lube Ophthalmic Ointment

Latanoprost Eye Drops 50mcg/ml

Nedocromil Sodium Eye Drops Aqueous 2%

Pilocarpine Hydrochloride Eye Drops 1%

Pilocarpine Hydrochloride Eye Drops 4%

Sno Tears Ophthalmic Solution 1.4%

Formulary for Intermediate Care Services Page 32 of 39



Bromley Healthcare

Sodium Chloride 0.9% Minims UDV
Timolol Eye Dps 0.25%
Travoprost Eye Drops 40mcg/ml
Viscotears Liquid Gel 0.2%
Chapter 12- Ear, Nose and Oropharynx
Fluticasone Propropionate Nasal Spray 50mcg (150 D)
Mupirocin Nasal Ointment 2%
Naseptin Cream
Otomize Ear Spray 5ml
Saline Steri-Neb Solution 0.9%/2.5ml UDV
Chapter 13 - Skin
Aprobase lotion
Aproderm emollient
Chlorhexidine Gluconate Solution 4%
Clindamycin Phosphate Topical Solution 1%
Clobetasone Butyrate Cream 0.05%
Dermol 500 lotion
QV Lotion
Epimax Cream
Zerobase Cream
E45 Cream
Epaderm Cream
Fusidic Acid Cream 2%
Fusidic Acid Ointment 2%
Hibiscrub Solution
Hydrocortisone Acetate/Fusidic Acid Cream 1%/2%
Hydrocortisone Ointment 1%
Isomol gel
Liquid Paraffin/White Soft Paraffin 50%/50%
Mupirocin Cream 2%
Potassium Permanganate Solution Tablets 400mg
Silver Sulfadiazine cream 1%
Steripaste Band (15%) 7.5cm x 6m
Zipzoc Medicated Stocking
Chapter 15 - Anaesthesia
Atropine 600mcg/1ml Injection
Bupivacaine Hydrochloride Injection 0.5% 50mg/10m| Amp
Lidocaine Hydrochloride Gel 2% (Liq)
Lidocaine Hydrochloride 2%/Chlorhexidine Gel 11ml Pfs
Lidocaine Hydrochloride Injection 1% 10ml Amp
Lidocaine Hydrochloride Injection 1% 2ml Amp
Lidocaine Hydrochloride Injection 2% 5ml Amp
Lidocaine Medicated Plaster 5%
Lidocaine Ointment 5%
Chapter 16
| Naloxone 400mcg/ml
Chapter 19
| Thick & Easy Food Thickener
Chapter 20
Aquacel 10cm x 10cm Wound Dress Protease Matrix
Aguacel 15cm x 15cm Wound Dress Protease Matrix
Aquacel Ribbon 2cm x 45¢cm Wound Dress Cavity
Biatain 15cm x 15cm Wound Dress Polyurethane
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Biatain Adh 18cm x 18cm Wound Dress Polyurethane

Crepe 10cm x 4.5m BP 1988 Bandage

Inadine 5cm x 5¢cm Povidone lodine Fabric Dressing Sterile

IntraSite Gel 8g Wound Dressing Hydrogel Sterile

lodosorb Ointment 20g Wound Dressing Hydrogel Sterile

Kaltostat 2g Wound Dressing Cavity

K-Soft 10cm x 3.5m M/Layer Compression Bandaging

Melgisorb 10cm x 10cm Wound Dressing Alginate Sterile

Mepilex Border 10cm x 12.5cm Wound Dressing Soft Silicone

Mepilex Border 10cm x 20cm Wound Dressing Soft Silicone

Mepilex Border 15cm x 17.5cm Wound Dressing Soft Silicone

Mepilex Border 17cm x 20cm Wound Dressing Soft Silicone

Mepilex Border 7cm x 7.5cm Wound Dressing Soft Silicone

Mepilex Border Lite 15cm x 15cm Wound Dressing Soft Silicone

Mepilex Border Lite 7.5cm x 7.5cm Wound Dressing Soft Silicone

Mepilex Border Sacrum 18cm x 18cm Wound Dressing Soft Silicone

Mepilex Heel 13cm x 20cm Wound Dressing Soft Silicone

Mepilex Lite 6cm x 8.5cm Wound Dressing Soft Silicone

Mepitel 20cm x 32cm Wound Dressing Soft Silicone

Mepitel 8cm x 10cm Wound Dressing Soft Silicone

Mesorb 10cm x 10cm Perforated Cellulose Dressing

Micropore 2.5cm x 5m Surgical Adhesive Tape Permeable Non-Woven Synthetic

N-A Ultra 9.5cm x 9.5cm Type 1 Knited Viscose Dressing

N-A Ultra 9.5cm x 9.5cm Type 1 Ktd Viscose Dress

OpSite Plus 10cm x 35cm VapourPermeable Adhesive Film Dressing

Profore #1 10cm x 3.5m M/Layer Compression Bandaging

Profore #2 10cm x 4.5m M/Layer Compression Bandaging

Softpore 10cm x 25cm Perforated + Adhesive Border Dressing

Tegaderm Foam Adhesive Oval 6.9cm x 7.6cm Wound Dressing Polyurethane

Tegaderm Hydrocolloid 17.1cm x 16.1cm Wound Dressing Hydrocolloid

Tubifast 2-Way Stch 10.75cm x 3m Yellow Stockinette Elasticated Viscose

Tubifast 2-Way Stch 10.75c¢cm x 5m Yellow Stockinette Elasticated Viscose

Tubifast 2-Way Stch 7.5cm x 3m (Blue) Stockinette Elasticated Viscose

Tubifast 2-Way Stch 7.5cm x 5m (Blue) Stockinette Elasticated Viscose

V.A.C. GranuFoam Dressing Kit Medium Wound Dressing Pack

Viscopaste Pb7 10% 7.5cm x 6m Zinc Paste Bandage

Zetuvit E 20cm x 20cm Perforated Cellulose Dressing

Chapter 21

Catheters - refer to Continence section

BD Micro-Fine Ultra Needles Pen Inj Screw On 4mm

BD Microfine+ Needles Pen Inj Screw On 5mm

Class 11 Standard Circ-Knit Thigh Stocking Elasticated Hoseiry

Contour Blood Glucose Test Strips

Contour Normal Control Solution

Contour Next Blood Glucose Test Strips

Irripod Sodium Chloride Topical Irrigation 20ml

Multistix-8-SG Test Strips

Normasol Sodium Chloride Topical Irrigation 0.9% 25ml Sachets

NovoFine Needles Pen Inj Screw On 6mm

Optiflo S Catheter Maintenance Solution 50ml

Pregnancy Test

Prontosan Top Irrig 350ml Btl

Vismed Sod Hyaluronate Eye Dps 0.3ml Ud P/F
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Chapter 22

Collection Bags, Straps, Leg bags Urisheaths - refer to Continence section
Chapter 23

Aproderm emollient, cream or gel 30g

Aproderm emollient, cream or gel 100g

Aproderm emollient 500g

Aquamax®,Epimax®, ZeroAQS®,

E45 lotion®

2nd line

Hydromol® ointment, Zeroderm®

Aproderm® emollient

cream or gel, Cetraben ®, Isomol®, Zerobase®, Zerocream®,
QV lotion®

Other

Doublebase®,

Isomol®, Zerodouble
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CCNT

Drugs Stock
Chapter 3 - Respiratory system
ADRENALINE INJECTION PACK
ADRENALINE 1mg/1ml Pre filled Syringe
Chapter 4 - Central Nervous system
PARACETAMOL 120 mg in 5ml Suspension,Sugar Free
PARACETAMOL 500 mg TABLETS (100 TABLETS)
Chapter 6 - Endocrine system
| MULTISTIX 85G (4200746) Reagent Strips
Chapter 9 - Nutrition and blood
SODIUM CHLORIDE (10ml Plastic Ampoule) 0.9 % Injection
WATER FOR INJECTION (10ml plastic ampoule)
WATER FOR INJECTION Intravenous Infusion
Chapter 13 - Skin
HEPARIN SODIUM flushing solution p. f. (2ml ampoule) 100 units in 1ml Injection
HEPARIN SODIUM flushing solution p.f. (5ml Ampoule) 10 units in 1ml Injection
Chapter 15 - Anaesthesia
ETHYL CHLORIDE Fine Spray Aerosol 100ml Can
GLYCOPYRRONIUM 200 mcg/1 ml Injection
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Podiatry

Drugs Stock
Chapter 3 - Respiratory system

| ADRENALINE INJECTION PACK
Chapter 6 - Endocrine system
| METHYLPREDNISOLONE ACETATE 40 mg in 1ml Injection
Chapter 13 - Skin
CAMCARE ULTRASOUND GEL 250ml
AQUEOUS Cream 100g Tube
CLOTRIMAZOLE 1 % Spray Solution
FERRIC CHLORIDE BPC 15% Solution30ml|
HYDROGEN PEROXIDE 10 volumes (3%) Solution BP 15ml
PHENOL LIQUIFIED 80 %
POVIDONE IODINE 2.5 % Spray Powder 100ml Can
SILVER NITRATE 75 % Caustic Applicators
Chapter 15 - Anaesthesia
MEPIVACAINE HYDROCHLORIDE 3 % Injection 2.2ml Cartridge
LIDOCAINE 2% INJECTION (5ml)
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Rehab - Foxbury Unit

Drugs Stock

Cyclizine 50mg tablets

Flucloxacillin 250mg capsules
Nitrofurantoin 100mg M/R capsules
Paracetamol 500mg tablets
Pivmecillinam 200mg tablets
Trimethoprim 200mg tablets

Glucose 40% oral gel (3x25g)
Lactulose solution (300ml)

Laxido orange sachets (20s)

Glucagon 1mg injection

Enoxaparin 20mg 0.2mg syringes
Enoxaparin 40mg 0.4mg syringes
Salbutamol 2.5mg/2,5ml nebuliser solution
Contour blood glucose test strips (50)
Contour normal control solution (50)
Glycerol 4g suppositories (12 supps)
Glyceryl Trinitrate 400mcg S/L spray
Haleraid (120 dose)

Haleraid (20 dose)

Lidocaine 2.5% Prilocaine 2.5% cream
Micralax micro-enema

Nutilis oral powder (300g)
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Respiratory

Chapter 3 - Respiratory system
SALAMOL EASIBREATHE
CLENIL INHALER 100 micrograms
FOSTAIR NEXTHALER 200/6mcg
CLENIL MODULITE MDI 100 micrograms
BECLAMETASONE EASYHALER
QVAR INHALER
VENTOLIN EVOHALER
SALAMOL EASIBREATHE
TRELEGY ELLIPTA
TRIMBOW MDI
SEEBRI BREEZHALER
SPIOLTO RESPIMAT
PULVINAL EASIBREATHE
VENTOLIN ACCUHALER
AIROMIR EVOHALER
QVAR EASI-BREATHE
SPIRIVA REPSIMAT
RELVAR ELLIPTA
FLUTIFORM MDI
DUORESP SPIROMAX
SPIRIVA HANDIHALER
FOSTAIR NEXTHALER 100/6mcg
FOSTAIR MDI
ULTIBRO BREEZHALER
DUAKLIR GENUAIR
QVAR MDI
ANORO ELLIPTA
INCRUSE ELLIPTA
Eklira Genuair

Chapter 21
AEROCHAMBER PLUS DEVICE (Blue)
AEROCHAMBER DEVICE STANDARD (Blue)
Volumatic
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